:1 ] ‘ PCDR \ PCDR3 \FORT STEWART
‘ ' ~ { \ 011309 \ FST090018 _ /

US Army Corps
of Engineers

f Toxic and Hazardous
Materials Agency

FRELIMARY SITE INSPECTION REPORT FOR
FORT STEWART MILITARY RESERVATION

Site Inspection Report No. 91034

[ ) FINAL
H _ September 1992

Prepared For:
7‘ U.S. Army Corps of Engineers

Toxic and Hazardous Materials Agency
| ‘ - Aberdeen Proving Ground, MD

Contract No. DAAA15-90-D-0001, Task 9

Prepared By:

Advanced Sciences, Inc.
: 1250 Brass Mill Road
il Belcamp, MD 21017

J; ! THAMA Form 45, 1 Jul 80 '
| DOCUMENT 3




REPORT DOCUMENTATION PAGE

Form Approved
OMB No. 0704-0188

Public reporting burden 10r th collection of information s estumated to average | hour per resnone, including the time 10r reviewing instructions, isti 2O
[...]
_ to contain a spill. The maximum container size is 55 gallons. (USATHAMA 1991)

Waste Characteristics

The types of hazardous waste stored at this site include waste solvents, waste acids, and bases, and ash.
The estimated quantity of waste is approximately 4,400 gallons and it is removed by a private contractor.
(USATHAMA 1991)

Environmental Considerations

As long as run-on/run-off controls are in place and maintained and other 90-Day Storage Facility
requirements are met, there is little risk of environmental contamination,

Monitoring History

There has been no documented releases from Vthis site and no environmental sampling data is available.
2.2.32 Motor Vehicle Maintenance-Areas

Description

Motor vehicle maintenance occurs at various motor pool locations within the cantonment area at Fort

Stewart (Buildings 1056, 1069, 1051, and 10501). Maintenance, which occurs at these sites, consists of
engine oil changes, engine repair, degreasing, battery changes, and other general vehicle maintenance.

Ft.Stewari/Final/Disk #1/9-2-92 37



Major metal working is the only operation not performed at these sites. All of the locations have concrete
floors but there is no data regarding the absence or presence of concrete berms or floor drains. (AEHA
1988, USATHAMA 1991, ESE 1983)

Waste Characteristics

The types of wastes generated during vehicle maintenance operations include waste oil, grease, used
antifreeze, waste type II solvent, and asbestos. The combined estimated quantity of waste material is
2,513 gallons per month, (USATHAMA 1991)

Environmental Considerations

The environmental media subject to potential contamination include soil, surface water, groundwater and
air.

Monitoring History

The waste materials generated during routine operation are disposed via several methods. The waste
solvents are removed by a contractor, the waste oil is used as fuel in the heating plant, and asbestos is
disposed of in the active landfill. There is no data conceming the disposal of antifreeze or any other

material generated at these sites. There is no sampling data available for these sites. (AEHA 1988,
USATHAMA 1991)

2.2.33 Evans Army Heliport Maintenance and POL Storage Facility
Description

The Evans Army Heliport is located approximately five miles northeast of the cantonment area at the
junctions of State Road 144 and Fort Stewart 54. Light maintenance of helicopters is performed at this

. location, including parts cleaning and oil changing. ‘Diesel fuel is stored at the facility in two 250,000-gal,

above ground tanks that are surrounded by an asphalt-covered, 5-foot high earthen dike. (G&M 1991)
Waste Characteristics

Diesel fuel stored at the POL facility and waste fluids, primarily waste oil, and waste jet fuel occur at this
site. The waste fluids are stored in 55-gal drums, then moved and burned at the heating plant for disposal.
(USATHAMA 1991)

Environmental Considerations

The enclosed, bermed area surrounding the tanks at the POL facility accumulate water during rainstorms.

The water is inspected and released through drain lines to the storm sewer or drainage ditch if no
contamination (floating Diesel fuel) is visible, Consequently, the likelihood of release to surface water,

Fu.Stewart/Final/Disk #1/9-2-92 38

93



groundwater and soil is low. Maintenance and waste fluid storage at the maintenance facility is performed
on concrete surfaces, therefore, the likelihood of environmental release is also low. (G&M 1991)

Monitoring History

No history of monitoring at this facility was revealed during the literature review, however, an RFI is
planned for the POL storage area.

2.2.34 Camp Oliver and Wright Airfield Sewage Disposal Facilities
Description

Camp Oliver is located in the northeast portion of Fort Stewart along Road 125. Wright Airfield is
located approximately one-half mile east of the cantonment arca. Both systems are similarly configured,
consisting of lined biological, oxidation lagoons, with effluent from the lagoons disposed by spray
irrigation onto the land surface. Both arc no-discharge systems, with all effluent evaporating, or
infiltrating the soil; however, the Camp Oliver System is considerably smaller than the Wright Air Field
system (G&M 1991). A more detailed description of the Wright system follows:

The Wright Airfield sewage disposal facility is located approximately one-half mile south of the airfield.
Approximately 3000 gallons per day (gpd) of wastewater is discharged to 2 lined biological, oxidation
lagoons, with the effluent going to a spray irrigation field. The primary lagoon is equipped with a floating

aerator. The estimated capacity of the plant is 24,500 gpd operating under an NPDES permit, with seven

monitoring wells providing routine data. (G&M 1991)

Waste Characteristics

Wastes at both Camp Oliver and Wright Airfield are characterized as domestic wastewater.
Environmental Considerations

Due to effective handling and treatment of solid wastes, no evidence of release of hazardous constituents
to the environment has been documented, however, the potential for release to surface water, groundwater
and soil exists.

Monitoring History

At Wright Airfield, monitoring is conducted monthly for BOD, suspended solids, fecal coliforms, pH,
Chlorine residual, ammonia-nitrogen, and dissolved oxygen. Samples are taken from seven monitoring

wells to comply with permit requirements. At Camp Oliver, BOD and suspended solids are monitored
quarterly. Monitoring data pertinent to both systems is included in Appendix B.

Fi.Stewart/Final/Disk #1/9-2-92 39

95



T

2.2.35 Industrial Wastewater Treatment Plant (IWTP)
Description

The IWTP, operating since 1981, is located in the westem portion of the Cantonment area west of
Building 4420, along 15th Street. The plant receives wastewater dewatering from all wash racks, grease
racks and maintenance areas within Fort Stewart except for three vehicle wash racks located in the
Directorate of Industrial Operations and DEH maintenance areas. The plant consists of a pump station,
bar screens, an 18-inch Parshall flume, three 25-ft x 100-ft sedimentation and oil separation basins, a
5-million gal flow equalization basin and a final 12-inch Parshall flume. Oil skimmed from the water is
collected in a 4000-gal UST and transferred weekly or biweekly to a 10,000-gal storage tank. Sludge that
collects in the basins and holding tanks is periodically removed to the STP and pumped to an aerobic
digester for treatment and dewatering. (G&M 1991)

Waste Characteristics

Wastewater from the wash racks, grease rack and maintenance areas is transported via sewer lines to the
IWTP. Wastes include crankcase oil, oily sludge and methylene chloride degreaser. (AEHA 1988)

Environmental Considerations

Effluent discharge to surface water results in a high likelihood to release hazardous constituents such as
TCA, into Mill Creck. The likelihood for release to soil or groundwater is considerably lower. The
Bayonet Assault/Confidence Course is located across 15th Street from the equalization basin and filtration
basin. Although unlikely, a low potential exists for air transport of volatile components of wastewater
such as TCA to personnel using the Bayonet Assault Facility. No other facilities are located within 500-ft
of the plant. (USATHAMA 1991)

Monitoring History

Three investigations have been conducted at this location, one by ESE in 1983, and two by AEHA in 1985
and 1988. Analyses of the sludge indicate that the flash point exceed 140°. PCB concentrations were
below detection limits of 7.0 PPM, and only cadmium was found above detection limits by EP TOX
analysis (AEHA 1985). Analysis for total metals during this study indicated that barium, chromium,
cadmium and lead were found above detection limits in the sludge, and chromium and cadmium in the
wastewater. Consequently, these metals are entering the treatment system. Analytical results for volatile
organic compounds indicated concentrations of TCA (160-340 ug/l) in the sludge (G&M 1991).
Monitoring is also conducted to support the NPDES permit (AEHA 1988). Results are shown in
Appendix B. A work plan prepared by G&M (1991) indicated that an RFI is planned for this facility.

Fr.Stewart/Final/Disk #1/9-2-92 40

97



.[Fl'\l"j

2.2.36 Former Sanitary Treatment Plant
Description

The Former Sanitary Treatment Plant, located in the cantonment area on Hero Road, south of the current
Hinesville Regional Sewage Treatment Facility (HRSTF) operated from the mid-1960s to 1985. The plant
was replaced because effluent discharge could not meet the more stringent specifications imposed after
July 1, .1977. During its operation, the average flow rate was 4.5 million gallons per day (mgd), with
effluent discharge into Taylors Creek, a tributary of Canoochee River. All equipment has been
subsequently removed, but consisted of primary sedimentation followed with secondary biological
treatment via trickling filters and secondary clarification. Prior to discharge, the effluent was chlorinated
in a chlorine contact tank, Sludge from the primary and secondary clarifiers is treated in aerobic digesters,
then dewatered on sand drying beds. The dewatered sludge was disposed in the Post landfill. The sand
drying beds, located remotely from the plant, are treated as a separate waste area.

Waste Characteristics

Because the waste stream contained only small quantities of industrial wastewater, it is unlikely that it is
hazardous. For the most part, industrial wastes were treated at the IWTP, addressed as a separate
wastewater area. ' f

Environmental Considerations

The facility has been decommissioned, and since there is no past evidence of hazardous waste handling
at this facility, the potential for contamination of any environmental media is low. In addition, sludge
from the clarifiers, the most likely component of the waste stream to be hazardous, was transported off
the site and ultimately disposed in the Post landfill.

Monitoring History

During its history of operation, effluent was routinely monitored for BOD, suspended solids, fecal coliform
bacteria, chlorine, ammonia-nitrogen, and pH. No other monitoring activities are known.

2.2.37 Hinesville Regional Sewage Treatment Facility

Description

Prior to 1985, Fort Stewart operated its own sewage treatment plant. This plant, described separately, was
abandoned after connection to the HRSTF. Connection is via a metered 36-inch diameter force main, then
combined with other Hinesville influent. HRSTF, located on Hero Road, within the Fort Stewart
Cantonment Area, has a design capacity of 7.15 mgd and currently operates at 5 mgd, with Fort Stewart
contributing 2,71 mgd. The system consists of preliminary treatment including grit removal, flow
metering and pre-aeration; primary settling; two-stage biological treatment; intermediate settling; biological

Ft.Stewart/Final/Disk #1/9-2-92 41



nitrification, chlorine disinfection; and post-aeration. Sludge is anaerobically digested, dewatered on
vacuum-assisted drying beds and disposed at the Post landfill. (AEHA,1988)

Waste Characteristics

The Fort Stewart wastestream does not contain a significant amount of industrial wastewater due to
separate routing of this component to the IWTP. In addition, the City of Hinesville has developed a
pretreatment program to regulate the discharge of nondomestic wastewater to the HRSTF. The
wastestream is likely to be compliant with federal regulations.

Environmental Considerations

Sludge, the wastestream component most likely to contain hazardous components, is disposed in the Post
landfill. Effluent is discharged into Taylors Creek.

2.2.38 Package Treatment Plant
Description

Package Treatment Plant systems are located at Evans Armmy Airfield and TAC-X training arcas. Both
are Davco extended aeration package systems and consist of an aeration tank, a settling basin, a chlorine
contact chamber and a sludge holding tank. The system at Evans Army Heliport has a design capacity
of 125,000 liters per day and the effluent is discharged to an unnamed drainage ditch leading to Jerico
River (ESE 1983). The TAC-X system has an extended aeration package system and the design capacity
is 132,000 liters per day. Effluent from TAC-X is discharged to an unnamed drainage ditch leading to
the Canoochee River (ESE 1983).

Waste Characteristics

Wastewater is generated at both the Evans and TAC-X package planis and both discharge this waste o
above-ground, extended aeration areas. Sludge is accumulated in the sludge holding tanks of the two
package STPs and is removed periodically and taken to the main Post STP and pumped into the aerobic
digesters for treatment. It is ultimately dewatered on the sand drying beds before being disposed of in
the Post landfill.

Environmental Considerations

Media of concem are soil, groundwater and surface water.

Ft.Stewart/Final/Disk #1/9-2-92 42



M ‘Tli‘l T

Monitoring History

These units were reportedly in poor condition when reviewed by AEHA in 1987. However, they are
operated within the requirements of NPDES Permit No. GA0004308 which expires at the end of February

1996.
2.239 Gas Chamber
Description

The Gas Chamber is located in Building T-4999 within the cantonment area. This is used for mask
confidence training using CS (riot control agent) and Camphor.

Waste Characteristics
CS and Camphor.
Environmental Considerations

No known releases have occurred that would impact the environment. No known monitoring has been
implemented for this location.

2.3 ENVIRONMENTAL AND REGIONAL SETTING
2.3.1 Demography

A demographic profile of the area, according to the 1990 Decennial census (Figure 2-5), shows that the
six county area with the four-mile radius encompassing Fort Stewart has a population of 70,920 (Table
2-4). All of the land on the Fort Stewart Reservation is used for military operations. Fort Stewart has
an on-post population of 16,599 residents and 24,027 workers (Table 2-5).

2.32 Land Use

Approximately 7.8 square miles of the 437 square miles at Fort Stewart comprise the cantonment area.
The cantonment area is largely characterized by open, maintained grass lawns with shrubs and shade trees
(native and omamental) maintained or planted around buildings or along roads and walkways. The

remaining area is used for ranges and training areas or held as non-use areas.

Approximately 367 square miles is forested (approximately 87 percent of the land area). Sixty-six percent
of this is pine forest with major species including the slash pine, loblolly pine and the long-leaf pine.

Fr.Stewart/Final/Disk #1/9-2-92 43



VIDIO0IOD NYALSVHIHLAOS A0 NOLLVINdOd ST TINDII

HIVNES H1VIS VIDYOID "DINOS

. VLSOJIVA @

NOOVYA e

ANVEBTY @

(AT

44




TABLE 2-4
POPULATION OF SOUTHEAST GEORGIA

Approximate Population within 4 miles of Fort Stewart boundary for all surrounding counties is 70,920 people.

Liberty County (Total pop. - 42,300) Bryan County (Total pop. - 15,438)
Hinegville 21,600 Pembroke 1,500
Flemington 500 Groveland 400
Fleming 75 Lanier 200
Gum Branch 280 Ellabell 350
McIntosh 500 Richmond Hills 2,930
Rural Areas 11,020 Rural Areas 3,800

Population within 4 miles: 33,975

Population within 4 miles: 9,180

Population within 4 miles: 1,150

Evans County (Total pop. - 8,730) Long County (Total pop. - 6,000)
Daisy 140 Rural arcas 620
Rural Areas 1,370 Population within 4 miles: 620

Chatham County

Total pop. - 216,400)

Tattnall County

(Total pop. - 18,200)

William Hill 500 Midway 500
Burroughs 500 Glennville 3,680
Rural Areas 15,460 Rural Areas 3,540

Population within 4 miles: 15,960

Population within 4 miles: 7,720

Fu.Stewart/Final/Disk #1/9-2-92

45

[0/



T

TABLE 2-5
ON-POST POPULATION OF FORT STEWART

Number of Residents on Facility 16,599
Number of Military Personnel 16,699
Number of Civilian Personnel 3,746
Number of Personnel in Training 3,583
Total Number of Personnel 24,028

Ft.Stewart/Final/Disk #1/9-2-92 46



Thirty-four percent of the forest is comprised of river bottom lands and swamps whose major species